

Technical Report No: 70.400.06.113.02

Date: Feb.28, 2006



China

**Applicant:**

**Manufacture name:**

**Contact person:**

**Test subject:** Sample 001: Cable ties (Black, Nylon66)  
Sample 002: Cable ties (Natural, Nylon66)

**Sample Description:** See pictures attached on Page 3

**Date of Sample** Feb.20,2006

**Received:**

**Date of tests started:** Feb.21,2006

**Test conducted:** PAH ( Polycyclic Aromatic Hydrocarbons) content

**Test method:** According as ISO13877, PAH analysis was determined by GC/MS.

This technical report may only be quoted in full. Any use for advertising purposes must be granted in writing. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production

Jiangsu TUV Product Service Ltd. Shanghai Branch  
Chemical Department  
13F, West Building, New Hua Lian Mansion  
No.775, Huaihai Road, Shanghai 200020, China  
Phone: 0086/21/6471 8768 Fax: 9399

Technical Report No.: 70.400.06.113.02  
Revision: 0  
Feb 28, 2006  
Page 1 of 3